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QUALITY CERTIFICATE

F/O Nao. .
2 CERTIFICATE No. : 140113-018
1/C Na. ;. Me3n2z1 YA B AR ;
SSUEDDATE  : 2014.01.13 g g HUSTEEL Co,, Ltd. MANUFACTURED No. : 2013-12-218
. HEAD OFFICE © SHINAN B/D 15F, 943-1%; DAECHI-DONG, KANGNAM-GU, _
COMMODITY 1 ERW. STEEL PIPE SEOUL, KOREA SUPPLIER ' HUSTEEL €O, LTD,
DAEBUL.PLANT 3RO, DAEBUL-IND%JSTR!AL_CO_ME"[;EX,__SAMHG—EUP, _
SPECIFICATION : APISLB PSL~1/ASTM A53B YEONGAM-GUN, EEDLLRNAM-DO,_-KDREA CUSTOMER : PLESA ANAHUAC Y CJAS., S.A.DE CV.
QUAN- NOMINAL ORDER SIZE WEIGHT . TENSILETEST CHEMICAL COMPASITION( %)
NG, HEAT.NO e el o [ ap [wr Jueneri o) | ¥ [Efw] wrs [ow|c| s o] ? s [Cu|m]|o Mo]v { a0l n| & Jeeo[ecu
| iach [inch | ® " 5] % [ % .2 3 4 -5 .3
PCS ” - 5 - b/t e ” PSI |5 =
01 M89827 69|OPEB| 14 [14.000|0.250{ 20 | 3675 | T | 68890 [ 54242 | 38 | 79| 71646 | 0 | 6 | 1 | 78 {13 G
i - Ple |1 981|145 ]93] 9 [26}15] 9 [t78] 8 |10
P16 1080|1315 {137 (25|10 8 |169] & § 10
02 MB4245 72|BPER| 14 |14000i0.250 20 | 3675 | T | 66360 | 52646 | 251 70 70630 | H 17 |41 |74|10 8
' Pi6 i1 (7e{ 88 [41|5 |24 |10 14 |186] 8 | 10
Bl iy [76]8 5 [1D)5 j23 10|13 181 7 |10
] M89819 68{BPEB| 14 |(14.000]0250| 20 | 3675 | T | 68600 | 53517 40 [ 78| 73966 1 0 |6 |1 | 75 17| 7
P72l 771irse 16 J1t |33 {22 ) 7 |176] 7 {10
P17 |3 | 7176 [15f10laziz20] 7 [175] 7 |10
HYDRASTATIC TEST ZING ) IMPACT-TEST 13 N-D-T FLATTENING OR " visuALg, METALLDGRAPHIC RESIDUAL
eyl COATINGTEsT |  THREADS | HARDAESS ' ¢ ur ) BEND TEST DEMENSION TRST MAGNETISM
RO.| 7p | T : 09T So0D 200
. RESUET Wi | ot " py [ b] .GDOD. GOOD GOOD GO0 GOOD
Pt | sec T g/m' | TimES 1 inch DIV Energy  [SIZE FLANGE REVERSE' CRUSH:
P 10 1 "1z uv ] (ind; 3 [ TEST FLATTENING TEST TEST
01| 770 | & | cooD 930
-Latest editionper AP 5L(45,2013) ASTM(2012)
o -HARDNESS MAX 22 HRG AS PER NACE MR 8175
021 770 | 5 ‘600D 430
o3| 770 | 5 | coop 930
N *1/Type of Pipe Ends ~Z 0. : Outsid Tiameter, WOT ;Wzi_ii'rhicknw_s *3.Directlom- L ; Longitudinal, T : Transverse )
0 BPE T3¢k Fain Brids GDE Flaln Ends, *4. Terslle¥est -TS :TepsljeStrangth, ¥S :Yield Strangth, ¥R : Yicld Ritio, L :Elongation, WIS : Weid tensife strength, Gauge Length : 2hch, Y.P method ; 0.5% Underload
T BPEB BPE Bovelled GPER GO Bevelled *5, MiHeatanalysts, P i Praductanalysis *8 -2::;;/'11_1&,-8 :XLf1000, ~4 ¢ x1/10000,-5 : %1710000; Tr Tracy 7B :Baso Metal, W = Weld Eine, 8 : Heat Affiketed Zome
B BYE Hlack Thtaied Ends TG | Galuaned Torgoged Buds *B. Specimen Size A:10x10ru, B 108750, C:10x66mm, Dil0sSomm, Direction:Transvrse  *9, TP - Testing Pressure, BE :Holding Time -+ 10, Heat Treatment Seam Nosmaiizing
BYC | Bladabiondsd & Coupred | 6TC 1 Thoeadedtibouried | 15, W2L + Welght of Zine Costing, (5T :lopper SulphateTest:  * 12, PRI :Thrends perinch,  ETL ; Effeciive length of trreads +13, NDT : 6T, Reforence Standard 3.2'¢ Deitted Hole
) 7
WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED 1N ACCORDANCE WITH THE GRDER AND ABOVE SPECIFICATION ? yar
SURVEYOR THIS CERTIFICATE IS ISSTED ACCORDING TO BY 10204 3.1(IS0 10474 3.1 B) MANAGER OF Q.A TEAM
HMC C-30-05-(21) 2 HASYMU B2/ E FUBE 2§ ALSAl SHIA BRI QBE 5 gon, HASTM # - HZAARA HE(HEE)NE B0 SEa & Ugtict, PAGE : 1 1 2
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Y CERTIFICATE

ot QUALIT __
i N i CERTIFICATE No. - 140113-018
L/C No. ; M330221 ;qm#ﬁig :
ISSUEDDATE  : 2014.01.13 g g TUSTEEL Co,, Ltd. MANUFACTURED No. ¢ 2013-12-218
HEAD OFFICE . SHINAN B/D 15V, 943-19, DAECHI-BONG, KANGNAM-GU,
COMMODITY 7 ERW.STEEL PIPE SEOUL, KOREA. SUPPLIER = HUSTEEL CQ., LTD,
DAEBUL PLANT 3RO, DAEBUL INDUSTRIAL COMPLTX, SAMHO-EUP, _
SPECIFICATION - API SLB PSL-1/ASTM A53R YEONGAM-GUN, [EOLLANAM-DO, KOREA CUSTOMER i PLESA ANAHUAC Y CIAS, S.A. DECV,
QUAN- NOMIRAL ORDER SIZE WEIGHT _ ‘TENSJLE TEST CHEMICM.CDMPOSITIDN(%)
NG, HEAT_NO Y |TPE} e [ 0D | W [uencrH ol | w Jeel ] wes Tow[c[si[wmm]e s fu|m|c M| v]|m]nle ciq| pow
" | inch 1inch | & _ | P % | % 7 3 4 -5 4
PCS 7 = b7 fe w P PS5} 5 o
04 ME9459 25|BPEB| 14 [14.000{0.250| 20 | 3675 | T | 66279 | 54532 | 41| g2 70340 | H P 7 12 {75 |13 5 _
Pip6 |2 (7704215 |21 |8 [31 |10 13 [138] ¢ |10
Ple 1 176]i215 [20]|9 |32 1013 ]143] % | 1¢
05 M84321 36/BPEE} 14 140000250 20 | 3675 | T | 66860 [ 50,81 [ 30| 75 | soavo [ e |7 |2 |72 |13 3
Ple |1 [77|8 |4 (1012 {27010 17 f207] 10| 10
P61 |76]8 4102 12510 (14}198] 5 |10
06 MB5827 159[HBPEB} 14 |14.0000312] 20 4565 | T | 67440 | 52356 | 41| 78 | 68745 | H |6 |1 | 78|13l 6
Ple 1 (81146 [a4({11 {25 |21] 7 |168] 7 |10
Plelt |80|14]6 |24 {11 |24 |17] 6 [163] 6110
HYDROSTATIC TRST ‘ NG N . IMPACT TEST 43 N-D-T FLATTENING OR VISUAL&: METALLOGRAPHIC RESIDUAL
Reeoyy| COMTINGTEST"|  THREADS | HARDNESS Cowr ) BEND TEST DIMENSION _ MAGNETISM
NO.| o {wr : ' { 0 3¢ GODD Goon GOOD GOOD GOOD
RESULT wag | GT i .
psl | sec T g/ | TIMES. inch DIV Energy SIZE FLANGE REVEASE CRUSH
o "D "1 w13 Y _"? (15d, 1) g TEST FLATTENENG TEST TEST
04| 776 | 5 | Goop 930 .
-Latest edition per APT 5L(45,2013) ASTM({2012)
~HARDNESS MAX 22 HRC AS PER NAGE MR 0175
p5{ 770 | 5| GouD 930
06| 950 [ 5 | 600D 930
N *1.lype of Pipe Ends *2. 0. :Outsid Diameter, WA ; Wall ‘Thickness *3:Rirection k. : Longinudinal, T : Transverse
0 EFE Piack Flaln Ends- GPE Gelvanized Plasn Bruls *4. Tensile Test -T§ :?el\éﬂ_e_Str_!ngth. ¥§ i Yield Sirength, ¥R : Yield Ratio,. 'BL.; Glongation, WTS : Weld tensile strength, Gauge Eenglh i Zinch, Yo method : 0584 Underfoad
T BPES. D?Elir:vdle_rl: ) GP!-’,B GPE Rovelied *S. H:Neatanslysis; P': Prodiclanalygis’ 6, <2 1x1/100,-3 #%171060, 4" 1 x1/30000,-8 {31 /10000, Ty Trace *7. B ; Base Metal, W 1 Weld [._[ne, H 1 Heat Affocted Zone
E BTE B'“"“"“‘““‘_a“df YR Sulvanized Threaded Ends 8. S Size-A:10x10mm, B 1057 5mm, Cil0xG.6mm, D:A0x5:0mm, Directlon fraiisverse  *9, “F.§ + Tasting Pressrs, 1T : Holding Time *lﬂ.'}im;;lfr'eaiment Seam Normatizing
BTC BlackPtieaded Stoupled’ | G¥C | Galvanleod Threadead:Coupled *11-WZC - Weight of Zine Conting, CST" 1 CoppéerSulphate Test  * 12, TP < Thireads per trich, ETL = Bifective length of threads 413, NOT ; UT, Taference Standard 3.2 ¢ Drifled Hule
WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED N ACCORDANCE WITH THE ORDER AND ABQVE SPRCIFICATION e
SURVEYOR THIS CERTIFICATE IS ISSUED ACCORDING TC EN 10204 5.1(150 10474 3.1 B) MANAGER OF Q.A TEAM
HME C-30-05-21) B BASSAN 718 REHES P ABA PRY BN R 2 glon, EMEEMﬂ--EEI.Ai%M AE(HY21Z)2 BOIYE Baial 4 ULt PAGE : 2 t 2
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